

# General Report

Document number: 201903833 Report date: 9/12/2019  
 Fabric reference: Hunting Date analyses: 26/11/2019 - 9/12/2019  
 Customer: BRU Textiles Place analyses: Labotex  
 Satenrozen 2a Date of request: 26/11/2019  
 B-2550 Kontich Samples received: 26/11/2019  
 Belgium

Testing and conditioning in standard atmosphere, T (20±2)°C and RH (65±4)%

Specification	Results	Remarks	!
---------------	---------	---------	---

Colour [\(beige brown\) > 15 000 rubs](#)

## Wyzenbeek test - wire screen

Based on the results below, the fabric can be rated for

Request customer:  
above 15 000 rubs  
until breakage



ASTM D 4157

Heavy-duty x

used abradant : wire screen

Medium-duty

head pressure: 13,4 N

Light-duty

specimen pressure: 28,8 N

Unrated

Acceptance criteria:

End point of the individual samples:

\* heavy duty

warp sample 1:

No appreciable wear after 15 000 double rubs

no appreciable wear after 40000 double rubs

\* medium-duty

warp sample 2:

Appreciable wear after 15 000 double rubs

no appreciable wear after 40000 double rubs

\* light-duty

weft sample 1:

No appreciable wear at 3 000 double rubs

appreciable wear after 40000 double rubs

\* unrated

weft sample 2:

Appreciable wear at 3 000 double rubs

appreciable wear after 40000 double rubs



Labotex certifies that the results mentioned in this report are obtained after testing in accordance with the procedure and equipment specified by the concerned standards, unless noted differently.



Joeri Neys - Laboratory Manager

Labotex has the competence to perform tests in accordance with the requirements of standard NBN EN ISO/IEC 17025. The scope of this accreditation can be obtained on request.

The results in this report only relate to the tested items.

Samples will be returned to the customer with the certificate, if possible. Samples will not be retained, unless specified by the customer. Retained samples will be kept for maximum one year unless a specific retention period is necessary.

This report can not be copied unless in its complete form and with written approval of Labotex (Kontich).

Sampling is performed by the customer. Fabric analysed as received.

Uncertainty of measurement on the test result is not taken into account when assessing compliance with the specifications.

The uncertainty and the description of the methods are available at the lab on request.